i
TEST REPORT/AEBRE S Grantex
Article No.//it &It = MC-64 Composition/JE /%4> C 100%
Cuttable With/f 5 135cm Weight/ H AT/ 3 E 334g/sgm
1% FE&FE T HE&Y
paa 32/2*21 77*170 Organization/&H4% STAIN

Test Result/z B4

Test Iteams/Et Ef1E H Classification/[X 4y 168 |289 |399 |428 |5 14
Light/lif >t JIS L 0842 3 3-4 3 4 4
color change/% & 4-5 4-5 4-5 4-5 4-5
Washing/#t /gt | JIS L0844 A-2 I e S T T T s
staining/V5 4/ INYLON/# 1 o > /8] 4-5 4-5 4 4-5 4-5
liquid/¥i 4 3 | 34| 23
Drv Cleanin color change/ZZ {f 4-5 4-5 4-5 5 5
'y ~leaning JIS L 0860 A-1 Staining/ 7% 4l £ 2 | 25 | 2 | 25 | 25
Nz A% ——
liquid/¥ & 3 3 3
color change/Zs {4, 4-5 4-5 4-5 5 5
Acid staining/ 5 4/ cotton/# 4-5 4-5 4-5 4-5 4-5
Perspiration/iF 1B JIS L 0848 NYLON/#+ A a >/fg] 4-5 4-5 4 4-5 4-5
Alkaline color change/ZZ {f 4-5 4-5 4-5 5 5
7oA - - - -
it staining/i% 4L/ c.otton/ﬁ 45 1 49 4 45 | 45
silk/> v 7 14544 4-5 4-5 4 4-5 4-5
Dry/5z BRI T EE HE 3 3 3-4 4 3-4
Rubbing/ & 1% JIS L 0849 TYPE2 Wet/iiE FEHE 2 2 1-2 2 2
color change/Zs {4, 5 5
Water/7K ¥k - cotton/H 45 | 45
staining
JIS L 0844 A-2 silk/ v 7 14542 4-5 4-5
Perspiration & Light acid/Ea 1
TG JIS L 0888 B alkali/ 7 )L A V) Itk 4-5
(2 \t/u;t;e_‘/iﬁ warp/ 8 7/ 4:[A -1.2
Demensional Change A weft/3 3 /4H 1.2
(%) JIS L 1096 H-2 warp/ 3 T /%
. (7'v AIHZ) weft/3 3 /4
SPIEASAE G AR
JIS L 1096 J-1 warp/ 3 T/ %17 -2.5
(&> 77—+
weft/3 a/4i[H 2.3
Tear Strenght (N) warp/ % 7/ % ] 27.6 23.1
JIS L1096 D METHOD
5 R E LR
weft/3 a/4i[H 28.1 20
Strenght(mm) JIS L 1096 B warp/® /%M 0.9 0.5
A% H VB B LOADING ON 117.7N weft/3 0 /%A 0.8 0.7
Fiber Composition
DY) JIS L 1030 %100

Care Instruction/$EBEF B HETH/ R EREM:

MACHINE WASH COLD/{EiE/K¥E W MK IR K EE

TUMBLE DRY LOW/{EiRHZ4E/ (iR T

DRY CLEAN/ F 54 2 ) —=> 7 0] /u]F¥

COOL IRON/fRIR 7 A o v /(RiEs 7

NO BLEACH/EH{ANA]
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